B.D.H. Androgens : methyl-testosterone B.D.H. Testosterone propionate B.D.H.

Contributors

The British Drug Houses Ltd.

Publication/Creation

[1950?]

Persistent URL

https://wellcomecollection.org/works/ttpvuh7h

License and attribution

Conditions of use: it is possible this item is protected by copyright and/or related rights. You are free to use this item in any way that is permitted by the copyright and related rights legislation that applies to your use. For other uses you need to obtain permission from the rights-holder(s).



Wellcome Collection 183 Euston Road London NW1 2BE UK T +44 (0)20 7611 8722 E library@wellcomecollection.org https://wellcomecollection.org

B.D.H. ANDROGENS

Methyl-testosterone B.D.H.
Testosterone Propionate B.D.H.



B.D.H. Androgens are today effectively employed in gynæcological conditions in addition to their well-established uses in the male

METHYL-TESTOSTERONE B.D.H.

TESTOSTERONE PROPIONATE B.D.H.

INDICATIONS	DOSAGE		INDICATIONS	DOSAGE	
Eunuchism complete Eunchoidism Hypogonadism Impotence Climacteric Premature senility Benign prostatic enlargement	25—50 mg. daily 10—25 mg. daily 15 mg. daily 10—25 mg. daily 25 mg. daily for 6 weeks, thereafter 10 mg. daily		IN THE MALE Eunuchism (complete) Eunchoidism Climacteric Premature senility Hypogonadism Impotence Benign prostatic enlargement Angina pectoris	25 mg. twice weekly 5—10 mg. twice weekly 10—25 mg. twice weekly 10 mg. twice weekly for 6 weeks followed by 5 mg. twice weekly 25 mg. every second to fifth day	
Metrorrhagia Chronic mastitis Mastodynia Dysmenorrhœa Premenstrual tension Menopause (particularly hæmo- rrhagic symptoms) Frigidity	25—50 mg. daily 15 mg. daily 5—10 mg. daily continuously till relief is obtained, then in the post-ovulatory phase only 5—15 mg. daily, reducing when relief is obtained 10—30 mg. daily 25—50 mg. daily until clitoris is sufficiently enlarged	I, then in hase only reducing ed	IN THE FEMALE Metrorrhagia Frigidity Mastitis (chronic) Mastodynia Mammary carcinoma Menopause (particularly hæmo- rrhagic symptoms) Dysmenorrhæa Premenstrual tension	25 mg. daily until bleeding controlled—subsequently 25 mg. every other day for 2 weeks preceding expected bleeding 25 mg. twice weekly until clitoris sufficiently enlarged 10 mg. twice weekly 25 mg. daily 10—50 mg. daily, decreasing as control of symptoms permits 10—25 mg. once or twice weekly continuously until relief is obtained, then in post-ovulatory phase only 10—25 mg. once or twice during week preceding menstruation, reducing when relief is obtained	
The doses quoted above are minimal and may be increased at the discretion of the physician.			The doses quoted above are minimal and may be increased at the discretion of the physician.		

PACKINGS AND PRICES

Methyl-testosterone B.D.H.	
Tablets containing 5 mg.	
Bottle of 25	14/5
Bottle of 100	51/9
Bottle of 250	123/4
Tablets containing 10 mg.	/
Bottle of 25	26/4
Bottle of 100	94/6
Tablets containing 25 mg.	
Bottle of 25	63/-
Bottle of 100	226/10
Tablets containing 50 mg.	
Bottle of 25	122/5
Bottle of 100	439/2
Testosterone Propionate B.D.H.	
For parenteral administration	
Ampoules containing 5 mg. per ml.	
Box of 6×1 ml.	11/6
Box of 25 \times 1 ml.	45/-
Ampoules containing 10 mg. per ml.	
Box of 3×1 ml.	10/2
Box of 6×1 ml. Box of 25×1 ml.	19/7
	78/9
Ampoules containing 25 mg. per ml. Box of 1×1 ml.	740
Box of 3 × 1 ml.	7/10
Box of 12 × 1 ml.	22/3 86/7
Box of 25×1 ml.	180/-
Ampoules containing 50 mg. per ml.	100/
Box of 1 × 1 ml.	14/2
Box of 1×1 ml. Box of 3×1 ml.	39/7
Box of 12×1 ml.	152/1
Vials containing 50 mg. per ml.	
Vial of 10 ml.	117/-
Ampoules containing 100 mg. in 2 ml.	
Box of 1×2 ml.	26/7
Box of 3×2 ml.	77/5
Box of 12×2 ml.	295/8
For implantation	
Pellets containing 100 mg.	
Tube of 1 pellet	38/3
Prices in Great Britain to the medical profession	

Prices in Great Britain to the medical profession

THE BRITISH DRUG HOUSES LTD. LONDON N.1

TORONTO · SYDNEY · BOMBAY · JOHANNESBURG · AUCKLAND

M &TstP/F/BI/5006/M

Printed in Great Britain